








Maximum Dry Density Report

Canterbury Laboratory

325 Pound Rd, Yaldhurst, Christchurch
PO Box 16-064, Christchurch 8441
Telephone:  +64 3 349 9142
Facsimile; 464 3 349 9143
www.fultonhogan.com

0800 LABORATORY

Report No: MDD:CAN14S-12828

Issue No: 1

Client: Toni O'Regan
City Care Limited
PO Box 7669
Sydenham

Christchurch 8240

Project: QA Testing - City Care Ltd

Tha tast (s] raporied nerein (unless omsnmss
ted) have fin

the Iahnramry's soope » of accreditation. This report
may only be reproduced in full.

IANZ £ 1t

Appmved Signatory: Max Burford

AN’Z Accg?:lllallon No:200
Date of Issue: 25/06/14

Sample Details

Sample ID: CAN145-12828 Client Sample ID: Lab Ref 1381/14
Material: Pit Run Sample Source: Field S8ample [Taken From Site]
Site/Sampled From: KB's McLeans Island Quarry Date Sampled: 20/06/2014
Specification: No Specification (Coarse) Sampled By: Advised - See Comments
Sampling Method: Stated to be NZS 4407:1991 2.4.6.2.1 Date Tested: 25/06/2014
Technician: Greg Orr Sampling Endorsed?: No
Dry Density - Moisture Relationship Test Results
0% Air Voids — — = 5% Air Voids NZS 4402:1986 Test 4.1.3 - 1986
—=-—-= 10% Air Voids Maximum Dry Density {t/m?): 234
. Optimum Moisture Content (%): 3.8
ETGYQDE"SW (tn?) Solid Density (t/m?): 2.68 assumed
' Fraction Tested Passes (mm): 37.5
2.3407 Material Removed (%): 12
2330 Sample History: Natural
2.320
2.310
2,300+
2200
2.280 +-
2270+
22601 -
2.250
22401
2230+ -
22207 -
20—ttt
10 15 20 25 30 35 40 45 S50 55 60 65 7.0
Moisture Content (%)
Comments
Sampled by C Gould
. Repori No: MOD:CAN14S-12628 © 2000-2013 QESTLab by SpectreQEST.com Page 1 of 1













T foN— MclernsS [SLAND

Maximum Dry Density Report

Canterbury Laboratory

325 Pound Rd, Yaldhurst, Christchurch
PO Box 16-064, Christchurch 8441
Telephone:  +64 3 340 9142
Facsimile: +64 3 349 9143
www.fultonhogan.com

0800 LABORATORY

Report No: MDD:CAN145-12828

Issue No: 1

Client: Toni O'Regan
City Care Limited
PO Box 7669
Sydenham

Christchurch 8240

Project: QA Testing - City Care Ltd

The test (s} reporiad herein (unless otherwise
indicated) have been performed in accordance wih
the laboratory's scope of accraditation. This repart
may only be reproduced in full.

IANZ £ {0t

Approved Signatory: Max Burford
Supervisn
ANZ Aocmclitaiion No:200

Date of Issue: 25/06/14

Sample Details

Sample ID: CAN145-12828 Client Sample ID: Lab Ref 1381/14

Material: Pit Run Sample Source: Field Sample [Taken From Site]
Site/Sampled From: KB's McLeans Island Quarry Date Sampled: 20/06/2014

Specification: No Specification (Coarse) Sampled By: Advised - See Comments
Sampling Method: Stated to be NZS 4407:1991 2.4.6.2.1 Date Tested: 25/06/2014

Technician: Greg Orr Sampling Endorsed?: No
Dry Density - Moisture Relationship Test Results
0% Air Voids — — — 5% Air Voids — . NZS 4402:1986 Test 4,1.3 - 1986
—==- 10% Air Voids Maximum Dry Density (tm?):  2.34
Optimum Moisture Content (%): 3.8
oy _ Solid Density (fm?): 2.68 assumed
' p\ _______________ | . A L Fraction Tested Passes (mm): 37.5
RN ; k Material Removed (%): 12
2330+ - \ ! \‘ Sample History: Natural
[y '
2.320+ - \ | A -
LN \ \.
23101t - o\ o N
2300+ !
; : A\
22001 ! \
2280 :
2.270 E
i ! _
2.260 {: ¢ \
2.250+ : \
- : \
2.240 : \
22301 ! -k
2.220 : il \
2 20+—+———+ raet—t ,\;: L ]
10 15 20 25 30 35 40 45 50 55 60 65 7.0
Moisture Content (%)
Comments
Sampled by C Gould
Form No: 18995, Report No: MOD:CAN14S-12628  © 20002013 OESTLab by SpechiaQEsT.com Page 1 of 1
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m an“e l‘ CHRISTCHURCH LABORATORY
397 Mcleans Island Road, Harewood

P O Box 11-326, Sockburn, Christchurch 8443

Phone: (03} 359-0752, Fax (03) 35%-1909

Test Report
Cllent: K.B. Confracting & Quarries Limited Sample Date: 11-0ct-2013 11:00
Address: PQ Box 19746, Woalston, Christchurch 8241 Sampled By: Declon McGowan
Client Ref: Not Advised Laboratory No: C13/2221
Job Location: New Quarry Report No: 158619 Replacement
Material: Pitrun Report Date; 18-Cct-2013 Page 1of |
Material Source: KB's Quarries Mcleans Island
This report supersedes and replaces Report No: 158410
Test Methods: 1 The Parficle-Size Distribution - Prefered Method by Wet Sieving NZ5 4407:1991 Test 3.8.1
Sieve Size Percgni spedification . . : . c N
(BSS) passing <en Ym- Tast Sample !
125mm 24
1 . w
100mm 89 |
75.0mm 80 9
63.0mm 75 -1 eog
2
37.5mm 63 a
12.0mm 45 40
?.5mm 29
4.75mm 20 20
2.36mm 17
1.18mm 16 | i ,

! | i i 0
400um 15 75um 150pm 300um B00UM1 . 18mne. 36mmW.75mmS. 5mm1e 0mn87 Smn63.0mnTS.0mnm00mm125mmi 50mm
300pm 13 Sieve Aperture Size
150pm 10
75um 9

Test Date: 14/10/2013
Notes

Test results apply to sample as received.

Percent passing finest sieve obtained by difference.
Sample received in a damp condition.

Date of sample receipt: 11-Oct-13

Cralg Kelly s I )
Approved Signatory C: * -"" W

All tesls reported herein hove been

performed in accordance with the
1 laberatory’s scope of accraditation.

Laboratory Technician This report may not be reproduced

IANZ Accreditation No: 439 ACCREDITED LABORATORY  exceptin full.
Date of Issue: 10/04/92

Doc: WI-LIMS-92 lssue Date: 12/7/13 lssue No: 4
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CITY CARE LABORATORY jﬂ TR ey
Nuclear Density Test — Backscatter Lab Reference: ( (6ol 11 Gy
(Test Number / Year)

Nuclear Density Test (NZS 440?:19@9;!{_ Test 4.2.2)

Pt Rpp Mo lerns WGaue Used: GSEAL

Material:
Location: C L PRESTONS . WEST =10 LicT g (’
Client: Ki3s- Contact Name: A Ho DGR

TestedBy: _ £ .S Dateof Test: _il —"F~i4 Count Time: —Fast{NormalY Stow

Minimum PPE Required:  Hard Hat L= Safety Glasses 2] GlovesCaried (21 Hivis (3 sun Protection =1
Familiar with City Care Health and Safety Plan: (7]
1. All Worksltes 7. Laboratory 30. All Vehicles and Plant 4. Office Work

(Eliminate / Isolale / Minimise) Any Site Specific Hézards and conlrols laken? (Sign into site, working plant, traffic etc.)

e

PLRTEAU “Test
! Target Density: '23:’((’0 Lab Ref: Date of Issue:
Moisture Standard; 693 Density Standard; 231
Site Dry Density Dry Densfty Wet Density Wet Density Moisture Moisture Content Percant
Number (kg/m*) {corrected) (ka/m®) {corrected) Content (%) (corrected) Compaction
RO.LLE R TYPE] Bomas | weaiqui] 2%coc
> FoSEEEERE | STATIC .
" xZ | 2/62 | 2(6o | 22735 Z22g0| 5.2 5 ¥4
2 vz | 2181 [ 2180 22K 22906 _4-9 5o 932
3| xC 2186 2({ QO 229t 2290| L% S s V3¢
¢l xg | 2254, | 2250 | 23éo | 22 60| ¢ 7 G = Q¢ 2
S|lxio| 2252 | 2250 | 23790 2373 | 5.2 | S o -2
1L x12] 2239 | 22Q0 | 2397 Ptoc | 52 S .o Q7 -6
51214 | 2267 | 2290 | 238(| 2380 | S © | 5 -0 €57
V| x16 | 2271 | 2270 | 2384 2290 | 5. 59 e
lo| xyz | T2€2 | 2260 | 22€s| 2330 | &-7 4 s 96T .
t vzo| 2308 | 2310 | 243/ | 20| §64 | 5 & 9% 6
i e281.23) 32 | 2310 | 2629] 2640 | € o] S.o 9% -5
1312 24| 2259 | QUG | 2365 | 2270 & = 5o % &
4 v 26 [ 222¢ 22720 | 234 | 2RE0| s .2 ) R
o 2244 | 22¢D | 2359 230 | 5 .1 s o 959
=
Notes:
 WS13, Issue Number 6, Issue Dale 2 August 2012 Checked By:
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Maximum Dry Density Report

Canterbury Laboratory

325 Pound Rd, Yaldhurst

PO Box 16-064, Christchurch 8441
Telephone: +64 3 3499142
Facsimile: +84 3 349 9143
www.fultonhogan.com

0B0O0 LABORATORY

Repori to: DT:CAMIAES-08017

Issue No: 1

e e e — — e

The test (8] reported herein {Unless indicated) have

Client: “Toni O'Regan : . :
City Care Limited Soope of sccradiacon, Resulls oy appiY 1o sempts
PO Box 7689 as received. This report must be reproduced In full.
Sydenham ] ] ,f') ,_,'
; £ ]
Christchurch 8240 Lé‘wNmz ﬁ’/leug,‘ll,};wf
Approved Signatory: Max Burford
Supervisor) 0
Project: QA Testing - City Care Ltd bl bt g AR

Sample Details

Sample ID: CAN145-08017 Client Sample ID: 0830/14 - MF, LS
Material: BEACH SAND Sample Source: Field Sample [Taken From Site]
Site/Sampled From: CDL Prestons Road, Peat Area E Date Sampled: 02/04/2014
Specification: No Specification Sampled By: Mark Foster
Sampling Method:  As Received - Not Accredited Date Tested: 11/04/2014
Techniclan: Greg Orr Sampling Endorsed?: No
Cry Density - Moisture Relationship Teet Resuits
0% Air Voids - — — 5% Air Voids NZS 4402:1986 Test 4.1.3 - 1986
— === 10% Air Voids Wiaximum Dry Density (t/m?):  1.68
. Optimum Woisture Content (%): 15
1[::0[)e1:|srty W"'F) _ _ _ Solid Density {t/m?): 2.68 assumed
IR~ o N L TR | VRES I Wl - Fraction Tested Passes {mm): 37.5
1,smj- ey / i Material Removed (%): 0
L1 4 3 3 Sample History: Natural
1650+ - ¢ - 0 \
[ 3 !
1 \ \
1,640t 4 \ \
163071 i \ '
! i \ \
1.620 : \ \
; \ \
16101 ; \
L : \
LT i \
| I \
1.500 v [ S
I t e I
' o : RS E A
1 580 Attt
105 120 135 150 165 180 185 210 225 24.0
Moisture Cantent (%)
Commenis

Material is best described as FINE SAND with some medium sand and rare silt

23% medium sand with 72% FINE SAND and 5% silt

Form No: 18995, Report No. MDD:CAN145-08017

 2000-2013 QESTLab by SpectraQEST.com

Page 10of 1
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Maximum Dry Density Report

Canterbury Laboratory

325 Paund Rd, Yaldhurst

PO Box 16-064, Christchurch 8441
Telephone: +864 3 349 9142
Facsimile. +64 3 349 9143
www.fultonhogan.com

0800 LABORATORY

Repori Mo! MDD:CAN1T48-08055
Issue No:1

o o o 8 A B e

Client: Toni O'Regan —" -
City Care Limited scope of it g al only apply 1o umpm
PO Box 7669 as reaahrsd This report must be reproduced n fuil.
Sydenham i
Christchurch 8240 i‘“ﬁéﬂtjj“z ’ﬁ?/'-‘(m[v‘ bea/
Approved Slmalory Max Burford
Supervisor)
Project: QA Testing - City Care Ltd Dale me'mﬁ"m’ﬁaiw

The aesl (9| repomd herein tunless mmcatea; ha\la
been with the

[Sample Detaiis

Sample ID:
iiaterial;

Site/Sampled From:

CAN145-08055
Silty Sand
CDL Prestons Road Site D

Client Sample 1D:
Sample Source:
Date Sampled:
Sampled By:
Date Tested:

0826/14 - MF, LS
Miscellaneous Material Source
02/04/2014

Mark Foster

11/04/2014

Specification: No Specification
Sampling Method:  As Received - Not Accredited
Technician: Greg Orr

Sampling Endorsed?: No

Dry Density - Moisture Heialionship

0% Air Voids
10% Air Voids

Dry Density (t/m")

1760 - - )
1.750 -

1740 -
1730}
1720}

1.710

t—t—t—

1.700

1680+ - of

1670+ -
1.6601'
1.650
1.640

1630

1690+ - ..
+

e T R o K - =

l\.
H \. '

w

/

5% Air Voids

- -

Test Resulis

NZS 4402:1986 Test 4.1 3- 1986

aximum Dry Density (fm?):  1.76
Optimum Moisture Content (%): 16
Solid Denslty (t/m?): 2.68 assumed
Fraction Tested Passes (mm): 37.5
Material Removed (%): 0
Sample History: Natural

1.620+
130

14.0

S

15.0 1?.0 180

Moisture Content (%)

16.0

180 200 210 220 230 240

Commenis

‘Matreial is best described as mediun FINE SAND with some silt
1% coarse sand 29% medium sand with 50% FINE SAND and 20% silt

Form Mo 18885, Report No: MDD:CAN145-08055

© 2000-2013 QESTLAD by SpaciaGEST com

Page 1 of 1
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Maximum Dry Density Report

Canterbury Laboratory

325 Pound Rd, Yaldhurst, Christchurch
PO Box 16-084, Christchurch 8441
Telephone:  +84 3 349 9142
Facsimile:  +64 3 349 9143
www.fultonhogan.com

0800 LABORATORY

Report No: MDD:CAN14S-15900
Issue No: 1

Client:

Project:

Toni O'Regan
City Care Limited
PO Box 7669
Sydenham

Christchurch 8240

QA Testing - City Care Ltd

The test {s) reported herein (unless othervise
indicated} have been performad in accordance with
the labaratory's scope of accreditation. This report
may only be reproducad in fwl

IANZ 1) /. .

AGCREDITED LARIRATSRY f Pt Lﬂ}giu&} .{‘r_.-r“s'n-r'

Approved Signatory: Max Burford
(Supervisor)

IANZ Accreditation Mo:200

Date of Issue:  13/08/14

Sample ID:
Material:

“necification:

Technician:

Sample Details

CAN145-15800
BEACH SAND

Site/Sampled From: CDL Prestons Road Swale Area B

No Specification

~ampling Method: Stated to be NZS 4407:1991 24 6.2.2

Client Sample ID: Lab ref:1833/14

Sample Source: Field Sample [Taken From Site]
Date Sampied: 07/08/2014

Sampled By: Advised - See Comments

Date Tested: 13/08/2014

1.570 +-

1.560 1

Dry Denstty (t/m?)

Max Burford Sampling Endorsed?: No
Dry Density - Moisture Relationship Test Results
— 0% Air Voids — — — 5% AirVoids — NZS 4402:1986 Test4.1.3- 1986
—=-—=- 10% Air Voids Maximum Dry Density (tm?):  1.60

Optimum Moisture Content (%): 16

Solid Density (t/m?): 2.66 assumed
Fraction Tested Passes (mm): 37.5

Material Removed (%): 0

Sample History: Natural

1.550

12.0

135 150 185 180 1985 210 225
Moisture Cantent (%)

4

Comments
Sampled by RR

Material is best described as FINE SAND with minor medium sand

Form No: 18595, Raport No: MDD CAN145-15900

0 2000-20713 QESTLab by SpectralQEST.com Page 1 of 1




































